
 1

Pegasus Multi Gym
INSTALLATION GUIDE

Product Code: HIT00583



NO 3

NO 6

NO 9

NO 12

NO 15

NO 18

NO 1

NO 4

NO 7

NO 10

NO 13

NO 16

NO 2

NO 5

NO 8

NO 11

NO 14

NO 17

Parts list-1 (individual packaging)

Small door welding group 
*1pcs

Inclined column welding 
group *1pcs

Upper oblique welding 
group *1pcs

Boom right assembly*1 
pcs

Bracket component *1pcs Short foam rod set *1pcsLeg arm assembly 
*1pcs

Boom left assembly*1pcs Guide component *1pcsBoom assembly * 2 pcs

Turntable 
assembly*1pcs

Base components*1pcs

Long foam rod set *1pcs Pulley combination * 2 
pcs

Double hanging pulley 
assembly*1pcs

High tensile welding group 
*1pcs

Counterweight 
component *1pcs

Low-stretch welding 
group *1pcs

 2



NO 21

NO 24

NO 27

NO 30

NO 19

NO 22

NO 25

NO 28

NO 31

NO 20

NO 23

NO 26

NO 29

NO 32 Small door optical axis * 
2pcs

Parts list-2（Assembly parts）

Left guard plate*1 pcs Upper guard * 2 pcsRight guard plate*1 pcs

Backrest*1pcs Foam roller *6 pcsSeat cushion*1 pcs

Foam bucket inner lid*6 
pcs

 Aluminum alloy end 
cover*2pcs

Foam barrel outer 
cover*6 pcs

Nylon spacer*4 pcs Low pull handle*2 pcsStandard safety hook * 
4 pcs

Wire rope joint * 4 pcs Counterweight bolt *1pcsNO 33

 3



NO 34

NO 37

NO 40

NO 43

NO 46

NO 35

NO 38

NO 41

NO 44

NO 47Joint shaft *1pcs Manual *1pcsBlister pack*1pcs

Tie line fixing sleeve*1pcs Nylon sleeve * 2 pcsGasket*6 pcs NO 45

NO 48

Chain 0.5m*1 pcsChain 0.35m*2 pcs Rotating shaft*2 pcsNO 36

Wire rope (single flat 
head) *1pcs

Wire rope (small, flat 
head) *1pcs

Wire rope (double small 
head) *1pcs

Weight piece rubber 
sleeve * 2 pcs

Wire rope (large and 
small head) *1pcs

Long weight stack * 15 
pcs NO 39

NO 42

 4



A

D

G

J K

B

E

H

Blister Pack Screw List

Hexagon socket flat head 
screws M10*110*3pcs

Hexagon socket flat 
head screw 

Hexagon socket flat 
head screw C

F

Hexagon socket head 
screw M5*12*12pcs

Hexagon socket flat 
head screw 

Ø10 flat gasket*14pcs
M10*25 hexagon socket 
flat countersunk head 
screws*2pcs

M10 lock nut*14pcs

Hexagon socket flat head 
screw M8*70*8pcs

Hexagon socket flat 
head screw 
M10*55*2pcs

Hexagon socket flat 
head screw 
M10*65*2pcs

L

Hexagon socket flat head 
screw M10*20*14pcs I

 5



Step NO Item NO Quantity Item NO Quantity

NO 1 1 K 2

NO 2 1

C 2

J 2

Name Name 

Small door welding group M10 lock nut

Base components

M10*90Hexagon socket 
flat head screws

Ø10 flat gasket
Tools

1

 6

Assembly steps



Step NO Item NO Quantity Item NO Quantity

NO 3 1

G 2

Name Name 
Inclined column welding 
group

M10*20Hexagon socket flat 
head screws

Tools

2

Assembly steps

 7



Step NO Item NO Quantity Item NO Quantity
NO 4 1 K 2

G 2

F 2

J 2

Name Name 
Inclined welding group M10Locknut

M10*20Hexagon socket flat 
head screws

M10*55Hexagon socket flat 
head screws

Ø10 flat gasket
Tools

3

Assembly steps

 8



Step NO Item NO Quantity Item NO Quantity
NO 10 1 K 2

E 2

G 2

J 2

Name Name 
Bracket assembly M10Locknut

M10*65Hexagon socket flat 
head screws

M10*20Hexagon socket flat 
head screws

Ø10 flat gasket
Tools

4

 9

Assembly steps



NO 5 1 G 2

NO 28 2
NO 36 1
NO 44 2

Turntable assembly M10*20Hexagon socket 
flat head screws

Nylon spacer
Shaft
Gasket

Tools

5

 10

Step NO Item NO Quantity Item NO QuantityName Name 

Assembly steps



Step NO Item NO Quantity Item NO Quantity

NO 6 1 G 2

NO 7 1 B 1

NO 28 2 J 1
NO 30 1 K 1
NO 40 2

Name Name 

Boom right assembly M10*20Hexagon socket 
flat head screws

Boom left assembly M10*100Hexagon socket 
flat head screws

Nylon spacer Ø10 flat gasket
Shaft M10Locknut
Gasket

Tools

6

Assembly steps

 11



Step NO Item NO Quantity Item NO Quantity
NO 8 2
NO 27 2

L 2

Name Name 
Boom assembly
Aluminum alloy end cap

M10*25Hexagon socket 
countersunk head screws

Tools

7

Assembly steps

 12



Step NO Item NO Quantity Item NO Quantity
NO 9 1

G 2

Name Name 
Guide components

M10*20Hexagon socket flat 
head screws

Tools

8

Assembly steps

 13



Step NO Item NO Quantity Item NO Quantity

NO 18 1 H 2

NO 32 2

NO 37 2

NO 38 15

Name Name 

Counterweight components Hexagon flat head 
screw M10*30

Small door optical axis

Weight piece rubber sleeve

Long counterweight
Tools

9

Assembly steps

 14



Step NO Item NO Quantity Item NO Quantity

NO 11 1 G 2

NO 44 2
NO 45 2
NO 46 1

Tools

Name Name 

Leg arm assembly Hexagon flat head 
screw  M10*20

Gasket
Nylon sleeve
Joint axis

10

Assembly steps

 15



Step NO Item NO Quantity Item NO Quantity
NO 15 2
NO 31 1
NO 39 1
NO 43 1

Wire rope Connector
Wire rope 
Tie line fixing sleeve

Tools

11

Name Name 
Pulley combination

Assembly steps

Pay attention to the position of the two ends when threading the wire rope, and the installation pulley can be 
temporarily removed

 16



Step NO Item NO Quantity Item NO Quantity
NO 31 1 K 1
NO 40 1

H 1

J 1

Name Name 
Wire rope Connector Locknut M10
Wire rope 
Hexagon flat head screw  
M10*30

Assembly steps

Flat washer Ø10
Tools

12

Pay attention to the position of the two ends when threading the wire rope, and the installation pulley can be 
temporarily removed

 17



Step NO Item NO Quantity Item NO Quantity

1 K 1

NO 41 1

H 1

J 1

Name Name 

Locknut M10

Wire rope (single flat head)

Assembly steps

Hexagon flat head screw  
M10*30
Flat washer Ø10

Tools

13

Pay attention to the position of the two ends when threading the wire rope, and the installation pulley can be 
temporarily removed

NO 14 Double hanging pulley 
assembly

 18



NO 14 1

NO 31 2
NO 42 1

Double hanging pulley 
assembly

Wire rope Connector
Wire rope 

Tools

14

Pay attention to the position of the two ends when threading the wire rope, and the installation pulley can be 
temporarily removed

 19

Step NO Item NO Quantity Item NO QuantityName Name 

Assembly steps



Step NO Item NO Quantity Item NO Quantity
NO 21 2

A 3

J 3
K 3

Tools

15

Name Name 

Assembly steps

Upper guard
Hexagon flat head screw  
M10*110
Flat washer Ø10
Locknut M10

 20



Step NO Item NO Quantity Item NO Quantity
NO 22 1
NO 23 1

D 8Hexagon flat head screw  
M8*70

Tools

Assembly steps

16

Name Name 
Backrest
Seat cushion

 21



Step NO Item NO Quantity Item NO Quantity
NO 12 1 NO 26 6

MO 13 1 H 6

NO 24 6
NO 25 6

Name Name 
Short foam rod set Foam barrel outer cover

Long foam rod set Hexagon flat head 
screw M10*30

Foam roller

Assembly steps

17

Foam bucket lid
Tools

 22



Step NO Item NO Quantity Item NO Quantity
NO19 1
NO20 1

I 12

Name Name 
Left cover
Right cover
Hexagon flat head screw  
M5*12

Tools

18

Assembly steps

 23



Step NO Item NO Quantity Item NO Quantity
NO 16 1 NO 34 1
NO 17 1 NO 35 1
NO 29 4
NO 30 2

Name Name 
Lat Pulldown welding Chain0.35m
Low pull welding group Chain0.5m
Safety hook
Low pull bar

Tools

19

Assembly steps

 24


	Sheet1

